
Package leaflet: Information for the user 

 

Sinupret, oral drops, solution 

gentian root, primula flowers, sorrel, elder flower, verbena herb 

 

Read all of this leaflet carefully before you start taking this medicine because it contains 

important information for you. 

Always use this medicine exactly as described in this leaflet or as your doctor or pharmacist has told 

you. Keep this leaflet. You may need to read it again. 

- Ask your pharmacist if you need more information or advice. 

- If you get any side effects, talk to your doctor or pharmacist. This includes any possible side 

effects not listed in this leaflet. See section 4. 

- You must talk to a doctor if you do not feel better or if you feel worse after 7...14 days.  

 

What is in this leaflet  

1. What Sinupret is and what it is used for 

2. What you need to know before you use Sinupret  

3. How to use Sinupret   

4. Possible side effects 

5. How to store Sinupret 

6. Contents of the pack and other information 

 

 

1. What Sinupret is and what it is used for 

 

Sinupret is an herbal medicine used as adjunctive therapy to loosen secrete in acute and exacerbating 

chronic inflammations of the paranasal sinuses (sinusitis).  

 

 

2. What you need to know before you use Sinupret  

 

Do not use Sinupret 

- if you are allergic to the active substances or any of the other ingredients of this medicine 

(listed in section 6). 

 

Warnings and precautions 

Tell your doctor if the symptoms last longer than 7–14 days, worsen or recur periodically and/or if 

you get a fever, nose bleeds, severe pain, purulent nasal discharge, impaired vision or facial 

numbness. These could be symptoms of a generalised form of sinusitis which requires consultation by 

a specialist and fast medical treatment. 

 

Patients with a history of gastritis and gastric disorders should exercise special caution when taking 

this medicine. Sinupret should preferably taken after meals with a glass of water. 

 

Children 

Use of the medicine in children under the age of 2 is not recommended due to lack of sufficient data. 

 

Other medicines and Sinupret  

There are no known interactions with other medicines. 

Please tell your doctor or pharmacist, if you are using, have recently used or might use any other 

medicines. 

 

Pregnancy and breast-feeding 

If necessary, Sinupret drops should only be used during pregnancy when prescribed by a doctor.  

 



It is unknown if the active substances of Sinupret are excreted into breastmilk. Do not use Sinupret 

drops when you are breast-feeding.  

If you are pregnant or breast-feeding, think you may be pregnant or are planning to have a baby, ask 

your doctor or pharmacist for advice before taking this medicine. 

 

Driving and using machines 

Sinupret has no relevant effect on the ability to drive or use machines. 

 

Sinupret oral drops contain alcohol 

Sinupret oral drops solution contains 456 mg of alcohol (ethanol) in 50 drops, which corresponds to 

152 mg/ml (19% v/v). The alcohol content of 50 drops of this medicine is equivalent to 12 ml of beer 

or 5 ml of wine. The small amount of alcohol in this medicine has no significant effect. 

 

 

3. How to use Sinupret drops 

 

Always use this medicine exactly as your doctor or pharmacist has told you. Check with your doctor 

or pharmacist if you are not sure. 

 

The recommended dose in adults and adolescents from the age of 12: a single dose is 50 drops; the 

daily dose is 150 drops (50 drops thrice daily). 

 

Use in children 

Children aged 6–11: a single dose is 25 drops; the daily dose is 75 drops (25 drops thrice daily). 

Children aged 2–5: a single dose is 15 drops; the daily dose is 45 drops (15 drops thrice daily).  

 

Sinupret drops are taken three times a day (in the morning, at noon, in the evening). They can be 

administered with fluid if desired, preferably with a glass of water, to mask the bitter taste of the 

medicine, e.g. when giving it to children.  

Patients with gastric problems should take the medicine after a meal.  

Shake the bottle before use! 

 

Unless you have been instructed otherwise, the duration of treatment should be 7–14 days. 

Please also refer to the information in section 2, “Warnings and precautions”. 

 

If you feel that the effect of Sinupret is too strong or too weak, talk to your doctor or pharmacist. 

 

If you use more Sinupret than you should 

The side effects listed in section 4 may be more intense in the case of an overdose. 

Please tell your doctor if you have taken more than the recommended dose of the medicine. Your 

doctor will decide the appropriate measures to be taken. 

 

If you forget to take Sinupret  

Do not take a double dose to make up for a forgotten dose. Keep taking the medicine according to 

instructions. 

 

If you stop taking Sinupret  

You can stop taking Sinupret drops without any problems. 

 

If you have any further questions on the use of this medicine, ask your doctor or pharmacist. 

 

 

4. Possible side effects 

 

Like all medicines, this medicine can cause side effects, although not everybody gets them. 



Occasionally some patients (up to 1 person in 100) may experience digestive tract disorders (e.g. 

nausea, stomach ache). 

Skin hypersensitivity reactions (e.g. rash, reddening, pruritus) are rare side effects (affecting up to 1 

person in 1,000). 

 

Side effects of unknown frequency (whose frequency cannot be evaluated from available data) 

include allergic reactions (e.g. facial swelling, laboured breathing, swelling of the lips, tongue, throat 

and/or larynx along with narrowing of the airways). 

 

Sinupret must be discontinued at the occurrence of the first symptoms of a hypersensitivity/allergic 

reaction. 

 

Reporting of side effects 

If you get any side effects, talk to your doctor or pharmacist. This includes any possible side effects 

not listed in this leaflet. You can also report side effects directly via www.ravimiamet.ee. By reporting 

side effects you can help provide more information on the safety of this medicine. 

 

 

5. How to store Sinupret 

 

Keep the medicine out of the sight and reach of children. 

Do not store above 25 ºC. 

 

Do not use the medicine after the expiry date which is stated on the package. The expiry date refers to 

the last day of that month. Shelf life after first opening the bottle: 3 months. 

In certain storage conditions, the medicine may develop slight supernatant or deposit, which does not 

affect the effectiveness of the medicine. 

 

Do not throw away any medicines via wastewater or household waste. Ask your pharmacist how to 

throw away medicines you no longer use. These measures will help protect the environment. 

 

 

6. Contents of the pack and other information 

 

What Sinupret solution contains 

1 g of solution contains 290 mg of extract of the following plants (drug/extract ratio 1:11): 

Gentian root    

Primula flower   

Sorrel   

Elder flower   

Verbena herb 

In ratio 1:3:3:3:3, extracted with 59% (v/v) ethanol.  

Excipients: purified water, ethanol 

 

1 mL (0.98 g) of solution corresponds to 17 drops. 

 

What Sinupret looks like and contents of the pack 

Yellow-brown, clear to slightly opalescent liquid with gentian and primula odour.  

Sinupret oral drops are marketed in a brown glass bottle with a polyethylene screw cap and a dropper, 

which is packaged in a cardboard box. 

Package sizes: 100 mL, 200 mL and 500 mL. 

 

Not all pack sizes may be marketed. 

 

 

http://www.ravimiamet.ee/


Marketing Authorisation Holder and Manufacturer  

Bionorica SE 

Kerschensteinerstrasse 11-15 

D-92318 Neumarkt 

Germany 

 

For any information about this medicine, please contact the local representative of the Marketing 

Authorisation Holder: 

AS Oribalt Tallinn 

Kõrtsi tee 9 

75306 Lehmja, Harjumaa  

Estonia 

Tel.: +372 6515 100 

 

This leaflet was last revised in May 2022. 

 


